
1Options for Clean Water Solutions for Harlan County, KentuckyClosing America’s Wastewater Access Gap Community Initiative

June 2024
EPA-830-R-24-007

Options for Clean Water Solutions
for Harlan County, Kentucky



2 Options for Clean Water Solutions for Harlan County, Kentucky

Harlan County’s Options for Clean Water Solutions

Cumberland, Benham, and Lynch are small, rural cities in Harlan County, Kentucky, nestled between the Black 
Mountain and Pine Mountain chains. These cities are steeped in coal mining history. The area’s natural beauty, 
stunning views of Appalachia, and rich history are features that define this community.

Residents of these cities currently experience challenges with their wastewater systems. For many years, 
[...]
connections. Benham recently hired a certified operator who also works in Harlan and is onsite at the WWTP after 
3:00 p.m. each day. Benham’s operator is certified to oversee both the treatment plant and collection system. 

The Benham WWTP was constructed in 1965 and renovated in 1995; it is rated at 0.25 mgd. The WWTP consists 
of the following treatment processes, in order of treatment: grit chamber with screen (has a broken comminutor), 
two aeration basins (not all aerators are functioning, but two new floating aerators are on site and planned for 
installation), two clarifiers operating in parallel (one clarifier is offline and needs repair), and a UV reactor (recently 
repaired; see Figure 4). The WWTP discharges to Looney Creek. 

Figure 4. Benham WWTP. Photo by Wesley Turner, KY EEC.

Clarifier

Aeration Basin



15Options for Clean Water Solutions for Harlan County, Kentucky

The WWTP often experiences inflows far more than the plant rating of 0.25 mgd due to excessive I/I. The Benham 
WWTP has open violations due to long-term O&M issues. Per the KIA WRIS database, the Benham collection 
system consists of:

	• 25,700 feet of 4-inch to 8-inch gravity sewer lines, of which 25,000 feet are clay pipe.
	• 9,960 feet of 8-inch force main.
	• Three lift stations.

The following capital improvements were identified during the April 2023 site visit:

1.	 Identify leaks in the existing collection system through smoke testing or other means to address excessive I/I. 
Benham has approximately 25,000 feet of old clay pipe that should be replaced, at a minimum.

2.	 Repair or replace the comminutor.

3.	 Repair the broken clarifier (per meeting with Benham on July 6, 2023, this work is completed).

4.	 Install controls and automation at the WWTP.

5.	 Install a generator to allow operation during power outages.

6.	 Install redundant pumps at each lift station.

Table 4 presents options and costs, assuming Benham retains ownership of its wastewater infrastructure. 
Regionalization options are presented later in this document.

Table 4. Benham Options for Wastewater Infrastructure

Benham Option 1: �Collection system upgrades to address I/I

Regardless of which wastewater treatment alternative Benham selects, it should address excessive I/I entering 
the wastewater collection system. These improvements are integral to any wastewater treatment options imple-
mented. Benham had approximately 25,000 feet of clay pipe installed in 1960 (per the KIA WRIS asset inventory 
information); this report assumes all existing clay pipe and associated manholes are replaced to reduce I/I. 
Additional improvements are likely also needed to further reduce I/I, such as replacing or rehabilitating collection 
lines in addition to the clay pipe, manholes, and lift station wet wells. Smoke testing, video inspection, or other 
assessments could further identify needed improvements to reduce I/I.

Expected capital cost range: $5.5 million to $6.5 million. This cost is incurred regardless of other wastewater 
system and treatment improvements conducted by Benham.

Expected monthly O&M costs per customer (does not include loan repayment): $40–$50

Pros: Cons:
	• Addresses I/I, reducing pumping costs at lift 

stations. 
	• Allows Benham to consider long-term wastewater 

treatment alternatives.

	• Benham may not qualify for funding if they are 
unable to produce the past 3 years of audited 
financials.



16 Options for Clean Water Solutions for Harlan County, Kentucky

Benham Option 2: �Conduct WWTP improvement, plus other system improvements  
(in addition to I/I)

This option requires Benham to repair and upgrade its WWTP and sewer collection system (including the I/I work 
previously described) to maintain compliance. During that process, Benham will:

1.	 Repair or replace the comminutor.

2.	 Install controls and automation at the WWTP. 

3.	 Install a generator to allow WWTP operation during power outages. 

4.	 Install redundant pumps at each lift station.

Expected capital cost range: $1 million to $2 million. This cost is in addition to the $5.5 million to $6.5 million 
needed to address I/I, for a total cost of $6.5 million to $8.5 million.

Expected monthly O&M costs per customer (does not include loan repayment): $40–$50

Pros: Cons:
	• Violations at the WWTP are resolved, and reliable 

treatment is provided.
	• Environmental and public health would improve.
	• The WWTP will have capacity to support future 

growth or serve Lynch. 

	• Benham may not qualify for funding if they are 
unable to produce past 3 years of audited financials.

	• The city must have adequately trained and certified 
operators to oversee the WWTP.

Benham Option 3: �Convey wastewater to Cumberland plus other system improvements  
(in addition to I/I)

For this option, wastewater from Lynch and Benham is conveyed to the existing Cumberland WWTP, which then 
treats all three cities’ wastewater. Benham continues to own and operate its collection system but abandons its 
WWTP. If all three cities address I/I and populations remain static, the Cumberland WWTP should have adequate 
capacity to treat all the wastewater for at least the next 10 years. This option may be needed:

	• If the Benham WWTP cannot adequately treat wastewater from Lynch.
	• As an interim option, until a long-term option is identified to meet wastewater needs of the three cities and 

surrounding areas. If regionalization occurs and a new regional WWTP is identified as the preferred option, it 
could take up to 10 years for the three cities and counties (if unincorporated areas are included in the service 
area) to create a new wastewater authority that would oversee a regional facility and construct a new regional 
WWTP.

In addition to the I/I improvements described in Benham Option 1, the following improvements are also needed:

1.	 Share costs for a new common sewer line and lift station to convey all wastewater from Benham to the 
Cumberland WWTP, located approximately 12,500 feet from the Benham WWTP. The cost for these shared 
facilities should be paid proportionally based on flows. Because accurate flows from each city are not 
available and are subject to change as I/I is addressed, costs are divided based on current active connections 
for estimating purposes. Based on Table 1:

a.	 Lynch has a total of 359 active connections (55 percent).

b.	 Benham has a total of 290 active connections (45 percent).

2.	 Add redundant pumps at each lift station.



17Options for Clean Water Solutions for Harlan County, Kentucky

3.	 Decommission Benham’s WWTP.

4.	 Develop interlocal agreement between Cumberland, Benham, and Lynch. As part of this agreement, Benham 
and Lynch would negotiate the costs for Cumberland treating Benham’s and Lynch’s wastewater.

Expected capital cost range: $2 million to $3 million for lift station improvements, the decommissioning of 
Benham’s WWTP, plus Benham’s portion of shared conveyance facilities from Benham to Cumberland. This cost is 
in addition to the $5.5 million to $6.5 million needed to address I/I, for a total cost of $7.5 million to $9.5 million.

Expected monthly O&M costs per customer (does not include loan repayment): $40–$50 (includes cost to be 
assessed by Cumberland to receive and treat Benham’s wastewater).

Pros: Cons:
	• Violations at the WWTP are resolved, and reliable 

treatment is provided.
	• Environmental and public health would improve.
	• Benham will no longer need a certified WWTP 

operator.
	• Benham will no longer incur expenses associated 

with owning, operating, and maintaining a WWTP.
	• Cumberland can use the full capacity of its WWTP.
	• Due to shared facilities, the project would receive 

higher priority from funders and qualify for a 
reduced interest rate from KIA. 

	• Costs of WWTP operations are shared between all 
three cities, reducing monthly O&M costs for each 
community.

	• Benham may not qualify for funding if they are 
unable to produce the past 3 years of audited 
financials.

	• Growth could be limited based on Cumberland’s 
current WWTP capacity of 0.5 mgd.

	• Interlocal agreements have limitations for ensuring 
timely receipt of payments or financial contributions 
for improvements from all participating cities in 
comparison to other regional ownership structures, 
such as a joint sewer agency. 

Cumberland Wastewater Options
The Cumberland wastewater system has approxi-
mately 836 active connections and approximately 
36 inactive connections. Cumberland has two 
certified WWTP operators. The operators are on site 
in the late afternoon each day for a few hours to 
check on the plant. The city also has three mainte-
nance staff to assist with repairs.

The WWTP was constructed in 1964 with a rated 
capacity of 0.5 mgd, and an additional trickling 
filter and clarifier were added around 1993. The city 
conducted other wastewater system improvements 
in 2005. According to the mayor, the WWTP was 
designed to serve as a regional WWTP. It consists 
of the following treatment processes, in order of 
treatment: comminutor, bar screens, grit removal, 
primary clarifier, trickling filter, splitter box, two 
intermediate clarifiers, secondary trickling filter, final 
clarifier, chlorine disinfection, dechlorination, flow metered effluent, step aeration, and discharge to the Poor Fork 
of the Cumberland River. Sludge solids receive treatment in an aerobic digester, drying beds, and landfill disposal 
(Figure 5). Table 5 provides data on recent flow into the WWTP.

Figure 5. Cumberland WWTP. Photo by Wesley 
Turner, KY EEC.



18 Options for Clean Water Solutions for Harlan County, Kentucky

Table 5. Cumberland WWTP Influent Flow Data

Date Monthly Total (mgd) Average Daily Flow 
(mgd)

Maximum Daily Flow 
(mgd)

October 2022 6.4 0.207 0.28
January 2023 23.4 0.755 1.4
February 2023 26.2 0.936 1.5
March 2023 28.7 0.925 1.4
April 14, 2023 – 0.398 –
April 26, 2023 – 0.394 –

As shown in Table 5, the typical dry-weather flow into the WWTP is approximately 0.207 mgd (using October 
2022 data). During wet-weather months—such as January, February, and March 2023—the average daily flow is 
between 0.755 and 0.936 mgd. These higher flows are caused by I/I entering the sewer collection system. The 
city repaired two major sewer line breaks in early April 2023. The flows on April 14 and April 26, 2023, show a 
significant decrease in WWTP influent flows, but they are still almost double the average daily dry-weather flow in 
October 2022. Given that the system has 836 active connections, and assuming 2.5 people per connection and 
an average daily flow of 100 gallons per day per person, the average daily WWTP inflow should be approximately 
0.209 mgd. This value is similar to the flow measured in October 2022.

According to the KIA WRIS database, the Cumberland collection system consists of:

	• 53,200 feet of 4-inch to 8-inch gravity sewer lines, of which 25,000 feet are clay pipe.
	• 18,300 feet of 4-inch force main.
	• Six lift stations.

The following capital improvements were identified during the April 2023 site visit:

1.	 Identify leaks in the existing collection system through smoke testing or other means to address excessive I/I. 
Cumberland has approximately 25,000 feet of old clay pipe that should be replaced, at a minimum.

2.	 Install new rake on the clarifier.

3.	 Develop preventative maintenance program.

4.	 Haul stockpiled sludge off site. Costs include testing and disposal at the local landfill. Costs could be much 
higher if testing indicates the presence of heavy metals or other contaminants that require disposal at a 
hazardous landfill. Testing, hauling, and disposing of stockpiled sludge is considered O&M, and typically not 
eligible for funding as a capital cost.

5.	 If the Cumberland WWTP provides wastewater treatment for Benham and Lynch, it might need improved 
solids-handling facilities. A cost estimate is included in this report to install a belt filter press, but Cumberland’s 
solids-handling facilities should be further evaluated to better assess improvements.



19Options for Clean Water Solutions for Harlan County, Kentucky

Table 6 presents options and costs, assuming Cumberland retains ownership of its wastewater infrastructure.

Table 6. Cumberland Options for Wastewater Infrastructure

Cumberland Option 1: �Collection system upgrades to address I/I

Regardless of which wastewater treatment alternative Cumberland selects, it should address excessive I/I 
entering the wastewater collection system. These improvements are integral to any wastewater treatment options 
implemented. Cumberland had approximately 25,000 feet of clay pipe installed in 1960 (per the KIA WRIS asset 
inventory information); this report assumes all existing clay pipe and associated manholes will be replaced to 
reduce I/I. Additional improvements are likely needed to further reduce I/I, such as replacing or rehabilitating 
collection lines in addition to the clay pipe, manholes, and lift station wet wells. Smoke testing, video inspection, or 
other assessments could further identify improvements to reduce I/I.

Expected capital cost range: $6 million to $7 million. This cost is incurred regardless of other wastewater system 
and treatment improvements conducted by Cumberland.

Expected monthly O&M costs per customer (does not include loan repayment): $40–$50

Pros: Cons:
	• Addresses I/I, reducing pumping costs at lift 

stations. 
	• Allows Cumberland to consider long-term waste-

water treatment alternatives.

	• Cumberland may not qualify for funding if they 
are unable to produce the past 3 years of audited 
financials.

Cumberland Option 2: �Conduct WWTP improvement, plus other system improvements  
(in addition to I/I)

This option requires Cumberland to repair and upgrade its WWTP and sewer collection system (including the I/I 
work previously described) to maintain compliance. During that process, Cumberland will:

1.	 Install new rake on the clarifier.

2.	 Haul stockpiled sludge off site. 

Expected capital cost range: $100,000–$200,000. This cost is in addition to the $6 million to $7 million needed 
to address I/I, for a total cost of $6.1 million to $7.2 million.

Expected monthly O&M costs per customer (does not include loan repayment): $40–$50

Pros: Cons:
	• The WWTP maintains compliance with discharge 

permit limits.
	• Environmental and public health would improve.
	• The WWTP will have capacity to support future 

growth or serve Benham and Lynch.

	• Cumberland may not qualify for funding if they 
are unable to produce the past 3 years of audited 
financials.

	• The city must have adequately trained and certified 
operators to oversee WWTP.



20 Options for Clean Water Solutions for Harlan County, Kentucky

Cumberland Option 3: �Cumberland WWTP serves Benham and Lynch

For this option, wastewater from Lynch and Benham is conveyed to the existing Cumberland WWTP, which then 
treats all three cities’ wastewater. Cumberland continues to own and operate its collection system. If all three 
cities address I/I and populations remain static, the Cumberland WWTP should have adequate capacity to treat all 
wastewater for at least the next 10 years. This option may be needed:

	• If the Benham WWTP cannot adequately treat wastewater from Lynch.
	• As an interim option, until a long-term option is identified to meet the wastewater needs of the three cities and 

the surrounding areas. If regionalization occurs and a new regional WWTP is identified as the preferred option, 
it could take up to 10 years for the three cities and counties (if unincorporated areas are included in the service 
area) to create a new wastewater authority that would oversee a regional facility and construct a new regional 
WWTP. 

In addition to the I/I improvements described in Cumberland Option 1 and other improvements in Cumberland 
Option 2, the following improvements are also needed:

1.	 Modified piping at or near the Cumberland WWTP to accept additional wastewater from Benham and Lynch.